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Conditions

This repar may be reproduced and distributed 1o your chents, provided thal it is reproduced and
distributed in full.

Specimens will be disposed of four weeks from the date of this report, unless cthenwise instrucied.
Cpiniong, comments and interpretations expressed inthis report are shossm in lakics,

Copies of INSPEC interpretations referenced in this repor are available upon request.

Tests marked @ are nolt included in our ANAB Scope of Accreditation.

This report has been provided in accordance with our standard Terms of Business, which can be
viewed al, and printed from:

hilipeiin in il et

If you have difficulty acoessing the Terms of Business, you may contact us for @ copy.
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Summary of agsessment”
Clause Requirement Aré;“:"'ﬂn:;::“
315 Deployment Indicalor Pass. =
3186 Activation force Paes / ff an
32 | Energy absorber T Ltd “”1?“1
321  Material NAs '
322 Terminations Lid
323 Conneclons
324 Dynamic peformance — ambient dry
Dynamic peformance = ambient wet Pass
325 Dynamic performance = cold dry . Pass ,
| Dynamic performance = hot dry SFasl w |
326 Hatic strength |
327 Hatic test for wrap-around karyards (3600 1of - abraded) .
328 Satic test for wrap-around lanyards (5000 Ibf - unabraded)
329 Static test for Y-lanyards Pass
3.2.10.1 | Dynamic lest for Y-lanyards (Single connection) Pass
32102  Oynamic tlest for Y-anyards (Dual conneclion) Pass
32103  Oynamiclestfor V-lanyards (Hip connection)  Pass
51752 Marking :
53554 Instructions
Kay
: Shading shows the clauses requested. Any olher clauses were not requested.
Pass Requirement satisfied.
Lid | Tesling requested was insufficient completely lo verify compliance with the clause.
Refer to the "Resull delails™ saction for more information.
Fail Requiremnent not satisbed. Refer tothe "Result detals® section for more information,
MAs | Assessmeninol caried out,
NAp  Requirerment not applicable.
NT | Requested but not tested due io early termination following failue,

" Azsessment relates only 1o those speomens which ware tested and ane the subject of this report.
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Product Quantity Date received INSPEC specimen no.
(2H035+)
Energy absorbing lamyard, model :
31206 _11] ] 7 March 2020 01 HJ._ |
Erocedures

The specimens ditated within the submissions abowve wene used for the lests covered by this report.

Testing was performed in accordance with ANSI Z359.13-2013 unless olherwise specified below.
Reference should be made io the standard when reading this report,

Undess slated othersise, specimens were tested in the condition as received by INSPEC,
Testing was performed at INSPEC s laboratary in Kunshan, China,
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Deployment indicator

Subsequent 1o the testing of specimen ZHO3502 against 3.2.10.1, it became obwious
that the energy absorber had been aclivated,

Activation force

Specimen 2H03501 showed no sign of activalion when subjected to the 450 pounds
slatic Torge.

The permanent elongation, following the test, was 0.39 inches, This is less than the
maximum 2 inches permitied,

Porsonal Energy Absorbing Lanyard Component

Specimen 2HDIS01 incorporated a Personal Energy Absorber Compenent which
salisfied this standard,

Matorials
Specirmen ZHD350T was assessed,

The matenials used in the construction of this energy absorbing lanyard, and their
charactenstics, were not assessed. Manufacturer to certify.

Terminations
Specimen 2H03501 was assessed.

The energy absorbing lanyard was construcled of webbing, The end terminations
salisfied 3.2.2 2, a5 appropriate (see below).

Waebbing terminations
Specimen 2HO3501 was assessed.

Lock stilches sewn on all slitched eye termination siraps were nol assessed.
Manufaciurer to cerify,

The matenal and characteristics of thread used was nol assessed. Manufactuner o
certify,

Threads used for sewing the webbing were white colour. This contrasted with the
yellcr colea of the wibEing.

Webbings were protecled from concentrated wear at all interfaces with load-bearing
connecton elements. Wear pleces were used.

The ends of the wabbing wene hot-cul 50 33 10 prevent unravelling,
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Dynamic performance test - Ambient wet condition
Specimen 2ZHD3503 was assessed.

During the dynamic performance tesl, the average amest force was 893 pounds.
This value iz less than the maximuem 1,125 pounds permitted.
Sea Annex 1 for the plot of force versus tirme.

Dwring the dynamic perdormance lest, the madimum arest force was 1223 pounds.
Thits walue is kess than the maximum 1,800 pounds permitied,
See Annex 1 for the plol of force wersus time.

During the dynamic performance test, the deployment dislance was 36.2 inches,
This value is less than the maximum 48 inches permitted.

Dynamic performance test — Cold dry condition
Specimen 2ZHD3504 was assessed.

During the dynamic perfonmance besl, the average ames! force was B34 pounds,
This value i3 less than the maximum 1,125 pounds permitted,
Sea Annex 1 for the plol of force versus time.

Dwring the dynamic performance lest, the maamem arest force was 1034 pounds,
This value is less than the maximum 1,800 pounds permitted,
See Annex 1 for the plot of force versus tirme.

During the dynamic performance tesl, the deploymen] dislance was 35.2 inches,
This value is less than the maximum 48 inches permitted.

Dynamic perfermance test - Hot dry condition

Specimen 2HO3505 was assessed.

Durirg (he dynamic performance best, the average amest force was 762 pounds.
This value I3 less than the maximum 1,125 pounds permitted,

See Annex 1 for the plod of force wersus time.

During the dynamic performance 1est, the maximum amest force was 1015 pounds.,
This value i3 less than the maximum 1,800 pounds permitied,

See Anmex 1 for the plol of force versus time.

During the dynamic performance tesl, the deploymend dislance was 46.5 inches,
This walue i less than the maximum 48 inches permilied.

Static strength = Yelanyards only

Leg A of the specimen ZHD3502 withslood the tensile test of 5.000 pounds applied
for 1 minute withaut breaking.

Legs A and B of the specimen ZHI3506 withstood the tensile test of 5,000 pounds
applied for 1 minute without breaking.
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321041 Dynamic test, Y-lanyards — Single connection
Specimen 2ZHD3502 was assessed.
Dwring the dynamic performance tesl, the average amest force was 726 pounds. Fass
Thits walue is kess than the maximum 2900 pounds pemmitted.
Sea Annex 1 for the plot of force versus time.
Cwring the dynamic performance lest, the maximum arres! force was 964 pounds.  Pass
Thits walue is kess than the maximum 1,800 pounds permitied,
See Annex 1 for the plol of force wersus time.

During the dynamic performance test, the deploymenl dislance was 44.3 inches.  Pass
This value is less than the maximum 48 inches permitted.

32102 Dynamic test, Y-lanyards - Dual connection
Specimen 2ZHD3506 was assessed.
During the dynamic tesl, e masximum arrest force was 1002 pounds, This value is Fass
less than the maximum 1,300 pounds permitted,
Sea Annex 1 for the plol of force versus time.
32103 Dynamic test, Y-lanyards only - Hip connection
Specimen 2HD3507 was assessed.
During the dynamic tesl, the mdon keeper allached o the specimen was broken,

Thi energy absorbing lanyard did include a waming label on esach leg according o Pass
clyuse 522,
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General Marking Requiremonts

Markings shall be in English,
The legibility and altachment of required markings shall @nduse for the lfe of the

component, subsysiem of ystem beang marked was nol assessed,

Marring labels provided electromcally ware wsed for assessmant.

Whin pressure sensitive labels are used, they shall comply with the applicable
provision of reference 8.5.1, This requerement was nol assessed, Manulacturer 1o
certify,

Equipment shall be marked with the following:
- part nwmber and model designation; [N312:206)
- year of manufaciure; [2019]

- manufacturer's name or loga; [JECH]

- capaciy rating; [130-310 Ibs)

- genial number; [000001]

- standand number; [ANSIASSE Z359.13-2013)

- waming b follow the manufacturers instructions included with the equipment at
time of shipmemt from the manufachurer,

Specific Marking Requirements

Enengy absorbing lanyards shall be marked to ientify:

- the fiber used in the materal of construction, [Pohyester]

* the length; [G 1t ]

* the reed bo avedd comtact with sharp edges and abrasive Surfaces;

- the need to make only compatible connections;

- th maximum elongation; [48 inch)

- resstriction, if amy, on the types of components, subsyslems, or systems with which
the energy absorber is designed to be used;

» the average anmes! force, maximem free fall distance and capacity of the energy
absorber on a separate label identical in size, color and conlent as figure 16a and
16b of the standard; [size and colar were nol assessed]

« G it FF personal energy absorbers shall be in Black print on a contrasting whils
background;

- 12 ft FF personal energy absorbers shall be inwhite prind on a contrasting black
background::

- e adidithon 10 5.2.1, Y-lanyards that fail the Crynamic Hip Test detailed in3.2.10,

must include a waming label on both connecting ends of the lanyard specifically
directing users how [0 salely store the unused leg of The lamyard,

FPage 8 of 13
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53  Gonoral Instruction Requinemonts

The instructions 1o users have been assessed as delall below, with reference only to the
retevant requiremeants of the Standard.

IMSPEC Technical Services has nol assessed these inslrections with resped 1o cdaims mada
by the manufaciurer oulside of these requirements, and therefore accepls no responsibiity for
the legitimacy of any such claims.

531 Instructions shall bé prowvided bo the user, printéd in English, and afficed lo the
equpment a1 the time of shipment frorm the manufachner,

Liser Instrociions weng provided elsctroncally and used for assessment
532  Instruchions shall contain the following informabion:

- a statemeant that the manufacturers instructions shall be provided to users;

- manufacturers name, address, and telephone number;

- manufaciurers parl number and model designation for the equipment;

- inlended use and purpose of the equepment;

- proped method of use and limitalon of wee of e Squipment;

- llustrations showing locations of markings on the eguipment;

- reproduction of printed infarmation on all markings:

- inspection procedures required to assure the equipment is in serviceable condition

and operating comecthy;

- anchorage requirements;

= an illustration of how o calculate free fall distances;

- eriteria for discanding equipment which falls inspection;

- procedures fof cleaning, maintenance, and slorage:

- reference to the ANSUASSE Z359.13, Personal Endrgy Absorbars and Energy
Abzorbing Lanyards, slandard and applicable regulations govemning cccupational
safety.

£33  Instructions shall requine thal cnly the equipment manufactuter, of persons of
entiies authonzed inowiting by the manufacturer, shall make repairs (o equipment.

534  Instructions shall require the user to remove equipment from fiekd service if it has
been subjected fo the forces of arresting a fall,

Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass

Pass

Pass
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54  Specific Instruction Regquiremonts

541  In addition 1o general instruction the requiremems, wiitlen instructions for personal
enengy absorbers shall include:

- the matenial used in the personal energy absorber construction; Pass

“ e meed to make only compatible connections and Emitations of compatitility; Pass

« propar method af coupling the personal energy absorber 1o adjacent components of  Pass
the system;

- ihe maximum arrest force of the personal energy absorber when dynamically lested  Pass
in accordance with the requirements of this standard;

« e maxirnuem elongation of the personal energy absorber when dynamically tested Pass
in accondance with the requirements of this slandarnd,

- a reference chart that indicates the deployment distance of the personal enerngy MAs
absorber according o the wser weight and free fall distance;

- a slatement that indicates information necessary in designing fall profection Pass
systems shall be made available from the manufaciurer,

- Manufacturers may provide designers of fall protection syslems a representalive MAs

graphi{s) of the time history plol of the loading from a drop test.
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Clausa Tast Uncartainty
311 Classifications
312 Material .
313 | Terminations o I~ -___1|
314 Conneclors - -
315 | Deployment indicator .
_— | Activation force :
Permanam elongation 0.33%
31.7 ‘ Satic strength *
Force 1.7%
il i /el [T AT
: Faros 1.7%
3149 Dynamic performance = vanous conditions S v - ,
32 Personal Energy Absorber Component, if filted See report |
321 Materials '
322  Terminations '
323 Conneclons S repor]
Force £ 3.0%
324 | ﬂrwnin_peﬂimm - ambilent dry Degloyiti "E““E pr—
535 Dynamic performance - various. Foroe £ 3.0%
conditians Deployment dislance + 1mm
226 Static strength - single lanyard See Note 1
| Satic strength = slippage £ 2.1%
127 mq:;ﬁ Static strength - Wrap-around enengy absarbing See Note 1
3.2.8 Static strength - Wrap-around energy absorbing lanyands only See Note 1
329 | Staticstength-Ydanyardsenty See Note 1
32.10.1 | Dynarmic test, Y-lanyards only - Single Force £3.0%
| connection Deploymen! dislance + 1mm
32102 | Dynamic kest, Y-lanyards only - Dual connection Force £ 3.0%
32103 | Dynamic lest, Y-lanyards only - Hip connection See Note 1
51/52 | Marking
53754 Information
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Mole 1. The acceptance criterion for this test is a stralghtforward “Fass/Fail”, rather than a numerical
value. Consequanily, as there is no value to be reponted, uncertainty has nol been reponed
aither,

Mole 2. The uncertainty value is based on a standard uncerainty mullipied by a coverage faclork = 2,
which provides for a confidence level of approximataly 95%. Values expressed as a
perceniage (%) ane relative.

Nete 3. 1t should be noled that the above values have not been taken inlo account when making
assesements agains! the passiail criteria.
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ANNEX

This Annex cOmprses two sechons.

1. Piols of ammest force werswus time,

2. Photograph of the product tested,

(5 pages)

{1 page)
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Jinhua Jech Tools Co., Ltd -
Energy absorbing lanyard, model N312206

INSPEC Tesling Services’ specimen 2H03501 13 April 2020



